
Ron DeSantisFLORIDA DEPARTMENT OF Governor 

Jeanette NuiiezEnvironmental Protection 
It.Governor 

Northeast District Noah Valensteln 
8800 8aymeadows Way West, Suite 100 Secretary

Jacksonville, Florida 32256 

May 15,2020 

Sent electronically to: dean-wilbur(aUevvcounlv.org 

Mr. Wilbur Dean, County Coordinator 

Levy County Board of Commissioners 

Post Office Drawer 310 

Bronson, Florida 32621 


SUBJECT: 	 Dept. of Environmental Protection v. Lew Countv Board of Commissioners 

Levy County Jail WWTF - OGC File No. 19-1796 

Facility ID No. FLA011647 

Levy County 


Dear Mr. Dean: 

Enclosed is the Consent Order to resolve the issues in the subject OGC File. Please review the 

Consent Order and, if you find it acceptable, sign and return the original document to this office 

within 14 days of receipt. 


If you wish to modify the Consent Order, please respond to this office in writing within 14 days, 

explaining your concerns including any proposed changes. 


If you have any questions concerning the Consent Order, please contact Nick Williams, at 
(904) 256-1608, or at Nick. Will iams@FloridaDEP.gov . Your continued cooperation in the 

matter is greatly appreciated. 


Sincerely, 

~M~e~ 
Assistant Director 

ec: 	FDEP NED: Matthew Kershner, Herndon Sims, Nick Williams, Monique Jordan, DEP _NED 
Anne Brown - annebrownlevy\albellsouth.net; Robin Mccracken - rmccracken@levyso.com 
Brett Beauchamp - bbeauchamp\allevyso.com; Jared Blanton - blanton-jared@levyclerk.com 
Matt Brooks - district5(a)levycounty.org 
Randy Wilkerson - randy@lchietlandtla.com 

mailto:randy@lchietlandtla.com
http:district5(a)levycounty.org
mailto:blanton-jared@levyclerk.com
http:bbeauchamp\allevyso.com
mailto:rmccracken@levyso.com
http:annebrownlevy\albellsouth.net
mailto:iams@FloridaDEP.gov
http:dean-wilbur(aUevvcounlv.org


BEFORE THE STATE OF FLORIDA 

DEPARTMENT OF ENVIRONMENTAL PROTECTION 


STATE OF FLORIDA DEPARTMENT ) IN THE OFFICE OF THE 
OF ENVIRONMENTAL PROTECTION ) NORTHEAST DJSTRICT 

) 
v. ) OGC FILE NO. 19-1796 

) 
LEVY COUNTY BOARD ) 
OF COUNTY COMMISSIONERS ) 

---------------------------) 

CONSENT ORDER 

This Consent Order ("Order") is entered into between the State of Florida Department of 

Environmental Protection ("Department") and Levy County Board of County Commissioners 

("Respondent") to reach settlement ofcertain matters at issue between the Department and Respondent. 

The Department finds and Respondent admits the following: 

1. The Department is the administrative agency of the State of Florida having the power and 

duty to protect Florida's air and water resources and to administer and enforce the provisions ofChapter 

403, Florida Statutes ("Fla. Stat."), and the rules promulgated and authorized in Title 62, Florida 

Administrative Code ("Fla. Admin. Code"). The Department has jurisdiction over the matters addressed 

in this Order. 

2. Respondent is a Jl<?rson within the meaning of Section 403.031 (5), Fla. Stat. 

3. Respondent is the owner and is responsible for the operation of Levy County Jail 

Wastewater Treatment Facility, a 0.024 MGD annual average daily flow ("AADF") extended aeration 

activated sludge domestic wastewater treatment facility ("WWTF") consisting of an influent bar screen, 

one 4,000-gallon flow equalization tank, one 5,060-gallon anoxic tank, four aeration basins in series (# 1, 

#2, #3 aeration basins at 5,060-gallons each, #4 at 5,000-gallons), one 4,965-gallon secondary clarifier, 

one 650-gallon chlorine contact chamber, one 2,230-gallon aerobic digester; effluent disinfection is by 



FDEP v. Levy County Board of County Commissioners 
Consent Order, OGC File No. 19-1796 
Page 2of9 

sodium hypochlorite solution; and chlorinated reclaimed water is discharged from the chlorine contact 

chamber to an open flow splitter box and land-applied to anyone of three onsite, rapid-rate percolation 

ponds on a rotating basis ("Facility"). 

4. Respondent owns and operates the Facility under Department Wastewater Generic Permit 

No.: FLA011647 ("Permit"), which was issued on March 4, 2019, and will expire on March 3,2024. 

The Facility is located at 9150 NE 80th Avenue, Bronson, Florida, 32621-3430, in Levy County, Florida, 

further identified by Levy County Property Appraiser Parcel ID No.: 0329300200 ("Property"). 

5. The Department finds that the following violation(s) occurred: 

a) Failure to submit required DMRs from March 2017 through the effective date of 

this Order, in violation of Condition IV.I and IV.2, Permit No.: FLA011647, and Rule 62

620.61O(18)(a), Fla. Admin. Code. 

b) Failure to maintain a functional secondary blower in violation of Rule 62

620.610(7), Fla. Admin. Code. 

6. As of the effective date of this Order, Respondent has resolved the violation of Rule 62

620.610(7), Fla. Admin. Code, based on documentation submitted to the Department the secondary 

blower is now functional as required. 

Having reached a resolution of the matter Respondent and the Department mutually agree and it 

is ORDERED: 

7. Respondent shall comply with the following corrective actions within the stated time 

periods: 

a) Within 60 days ofthe effective date ofthis Order, Respondent shaH register for 

Electronic Discharge Monitoring Report System ("EzDMR"). Once registration is complete, Respondent 

shall submit EzDMRs on the same schedule as required for the DMRs in the Permit. The EzDMRs must 



FDEP v. Levy County Board of County Commissioners 
Consent Order, CX;C File No. 19-1796 
Page30f9 

be received by the Department no later than the 28th day following the end of the reporting period (e.g., 

an October report would be due no later than November 28th). 

8. Within 60 days ofthe effective date ofthis Order, Respondent shall pay the 

Department $1,500.00 in settlement of the regulatory matters addressed in this Order. This amount 

includes $1000.00 for civil penalties for violation ofRule 62-620.61 O(l8)(a), Fla. Admin. Code, 

pursuant to Section 403.121(4)(f), Fla. Stat., and $500.00 for costs and expenses incurred by the 

Department during the investigation of this matter and the preparation and tracking of this Order. 

9. If the Respondent completes Paragraph 7, Department will waive penalties from the 

violations as described in Paragraph 8, above. However, even ifthe Respondent completes Paragraph 7 

requirements, Respondent shall pay the $500.00 in Department costs and expenses regardless. 

10. Notwithstanding the time periods described in the paragraphs above, Respondent shall 

complete all corrective actions required by Paragraph 7 within 60 days of the effective date of this Order 

and be in full compliance with Chapter 62-620, Fla. Admin. Code, regardless of any intervening events 

or alternative time frames imposed in this Order, other than those excused delays agreed to by the 

Department, as described in paragraph 16, below. 

11. Respondent agrees to pay the Department stipulated penalties in the amount of $1 00.00 

per day for each and every day Respondent fails to timely comply with any of the requirements of 

Paragraph 7 of this Order. The Department may demand stipulated penalties at any time after violations 

occur. Respondent shall pay stipulated penalties owed within 30 days ofthe Department's issuance of 

written demand for payment and shall do so as further described in Paragraph 10, below. Nothing in this 

paragraph shall prevent the Department from filing suit to specifically enforce any terms of this Order. 

Any stipulated penalties assessed under this paragraph shall be in addition to the civil penalties agreed to 

in Paragraph 8 of this Order. 

http:62-620.61
http:1,500.00


FDEP v. Levy County Board of County Commissioners 
Consent Order, OGC File No. 19-1796 
Page4of9 

12. Respondent shall make all payments required by this Order by cashier's check, money 

order or on-line payment. Cashier's check or money order shall be made payable to the "Department of 